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TEST REPORT

FCC ID: 2AGJS5ZJ-W5

Applicant : Gonsin Conference Equipment Co., Ltd
Address : No.401-406,Block C, Idea Industry Park, No.41 Fengxiang Road,
Shunde, Foshan, Guangdong, China

Equipment Under Test (EUT):

Name Base Station Unit

Model . |Z3-W5,Z1-W3

In Accordance with: FCC PART 15, SUBPART C : 2015 (Section 15.231)

ReportNo  : T1851674 01
Date of Test : November 13-18, 2015

Date of Issue : November 18, 2015

Test Result: PASS
In the configuration tested, the EUT complied with the standards specified above

Authorized Signature

O\ovlebn

(Mark Zhu)

General Manager

The manufacture should ensure that all the products in series production are in conformity with the product sample
detailed in this report. If the product in this report is used in any configuration other than that detailed in the report,
the manufacturer must ensure the new system complies with all relevant standards. Any mention of Shenzhen
Alpha Product Testing Co., Ltd Or test done by Shenzhen Alpha Product Testing Co., Ltd Approvals in connection
with, distribution or use of the product described in this report must be approved by Shenzhen Alpha Product

Testing Co., Ltd Approvals in writing.
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1. General Information

1.1. Description of Device (EUT)

EUT : Base Station Unit
Model No. . ZJ-W5, ZJ-W3
All model’s the function, software and electric circuit are the
DIFF. : ) .
same, only different in Model Name.
Trade mark : GONSIN
Power suppl :
WESUPPY* AC 120V/60Hz
Operation :
P 428-439.5MHz
frequency
Modulation :
FSK
Antenna Type . .
P External antenna, max gain 5.5dBi.
Applicant : Gonsin Conference Equipment Co., Ltd
Address : No0.401-406, Block C, Idea Industry Park,No.41 Fengxiang Road, Shunde,
Foshan, Guangdong, China
Manufacturer Gonsin Conference Equipment Co., Ltd
Address No0.401-406, Block C, Idea Industry Park,No.41 Fengxiang Road, Shunde,

Foshan, Guangdong, China
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1.2. Accessories of device (EUT)

Accessories : AC/DC Adapter

Model : GM36-120300-D

Input : AC 100-240V, 50/60Hz, 1.0A
Output : DC 12V/3.0A

Accessories2 : N/A

Model : N/A

1.3. Test Lab information

Shenzhen Alpha Product Testing Co., Ltd
Building B, East Area of Nanchang Second, Industrial Zone, Gushu 2nd Road,

Bao'an, Shenzhen, China

August 11, 2014 File on Federal Communication Commission
Registration Number: 203110

July 18, 2014 Certificated by IC
Registration Number: 12135A
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2. Summary of test

2.1. Summary of test result

Description of Test Item Standard Results
Spurious Emission Section 15.231&15.209 PASS
Conduction Emission Section 15.207 PASS
Occupied bandwidth Section 15.231 PASS
Transmission time Section 15.231 PASS
Band Edge Section 15.231 N/A
Antenna Requirement Section 15.203 PASS

Note : Test according to ANSI C63.4-2014 and ANSI C63.10-2013

2.2. Assistant equipment used for test

Description : IN/A
Manufacturer : IN/A
Model No. : IN/A
Remark: N/A




Page 6 of 39 Report No.: T1851674 01

2.3. Block Diagram
1. For radiated emissions test: EUT was placed on a turn table, which is 0.8 meter
high above ground. EUT was set into test mode before test. New battery is used
during all test
AC main

«— Adapter EUT

2. For Power Line Conducted Emissions Test
AC main

«— Adapter EUT
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2.4. Test mode

EUT work in Continuous TX mode, and select test channel, wireless mode

Tested mode, channel, and data rate information
Mode Channel Frequency
(MHz)
Low :CHO 428
FHSS(FSK) Middle: CH12 434
High: CH23 439.5

Channel List
Chanel | Frequency Chanel | Frequency Chanel | Frequency Chanel | Frequency
No. (MHz) No. (MHz) No. (MHz) No. (MHz)
0 428 MHz 6 431MHz 12 434MHz 18 437MHz
1 428 5MHz 7 431.5MHz 13 434 5MHz 19 437.5MHz
2 429MHz 8 432MHz 14 435MHz 20 438MHz
3 429.5MHz 9 432.5MHz 15 435.5MHz 21 438.5MHz
4 430MHz 10 433MHz 16 436MHz 22 439MHz
5 430.5MHz 11 433.5MHz 17 436.5MHz 23 439.5MHz




Page 8 of 39 Report No.: T1851674 01

2.5. Test Conditions

Temperature range  |21-25C
Humidity range 40-75%
Pressure range 86-106kPa

2.6. Measurement Uncertainty (95% confidence levels, k=2)

[tem MU Remark
Uncertainty for Power point Conducted Emissions 5 42dB
Test
Uncertainty for Radiation Emission test in 3m 2.13dB | Polarize: V
chamber
(bGIOW 30MHZ) 2.57dB Polarize: H
Uncertainty for Radiation Emission test in 3m 3.54dB Polarize: V
chamber .
(30MHz to 1GHz) 4.1dB Polarize: H
Uncertainty for Radiation Emission test in 3m 2.08dB Polarize: H
chamber .
(1GHz to 25GHz) 2.56dB Polarize: V
Uncertainty for radio frequency 1x10-9
Uncertainty for conducted RF Power 0.65dB
Uncertainty for temperature 02C
Uncertainty for humidity 1%
Uncertainty for DC and low frequency voltages 0.06%
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2.7. Test Equipment
Equipment Manufacture | Model No. Serial No. | Last Cal. |Cal Interval
3m Semi-Anechoic [ETS-LINDGREN [N/A SEL0017 2015.01.19 1Year
Spectrum analyzer |Agilent E4407B MY49510055 2015.01.19 1Year
Receiver R&S ESCI 101165 2015.01.19 1Year
Bilog Antenna SCHWARZBECK |VULB 9168 9168-438 2014.01.21 2Year
Horn Antenna SCHWARZBECK BBHA 9120 D [BBHA 9120 2014.0121 2Year
D(1201) o
Horn Antenna SCHWARZBECK [BBHA 9170 BBHA 9170 2014.0121 2Year
D(1432) o
Active Loop Beijing Daze ZN30900A SEL0097 1Year
2015.01.19
Antenna
Cable Resenberger SUCOFLEX |MY6562/4 1Year
2015.01.19
104
Cable Resenberger SUCOFLEX  |309972/4 1Year
2015.01.19
104
Cable Resenberger SUCOFLEX  |329112/4 1Year
2015.01.19
104
Power Meter Anritsu ML2487A 6K00001491 | 2015.01.19 IYear
Power sensor Anritsu ML2491A 32516 2015.01.19 1Year
Pre-amplifier SCHWARZBECK |[BBV9743 9743-019 2015.01.19 1 Year
Pre-amplifier Quietek AP-180C CHM-0602012 1Year

2015.01.19
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3. Radiation Emission

3.1. Radiation Emission Limits(15.209&231)

Frequency Field Strength
(MHz) Limits at 3 metres (watts, e.i.r.p.)
uV/m dB uV/m Measurement
distance(m)
0.009-0.490 2400/F(kHz) XX 300
0.490-1.705 24000/F(kHz) XX 30
1.705-30 30 29.5 30
30~88 100(3nW) 40 3
88~216 150(6.8nW) 43.5 3
216~960 200(12nW) 46 3
Above960 500(75nW) 54 3
Carrier 80.8(AV) 3
frequency
Carrier 100.8(PK) 3
frequency
NOTE:

a) The tighter limit applies at the band edges.
b) Emission Level(dB uV/m)=20log Emission Level(Uv/m)

3.2. Test Setup

See the next page.
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RX Antenna

EUT

Metal Full Soldered Ground Plane

Spectrum Analyzer
! Receiver
Below 30MHz Test Setup
RX Antenna
—_
Ant. feed | T
point |
_____ EUT : 1~4m
I |
T ' 3Im ———
80cm : I
I

Metal Full Soldered Ground Plane
Spectrum Analyzer -

/ Receiver

Above 30MHz Test Setup
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Turntable ‘ m —

\ EUT

Test

0.8 m| lmto 4m Receiver

|

— e

Ground Plane ;

Coazxial Cable

Above 1GHz Test Setup

3.3. Test Procedure

a) The measureing distance of 3m shall be used for measurements at frequency up to
1GHz and above 1GHz, The EUT was placed on a rotating 0.8 m high above
ground, The table was rotated 360 degrees to determine the position of the highest
radiation

b) The Test antenna shall vary between 1m and 4m,Both Horizontal and Vertical
antenna are set ot make measurement.

¢) The initial step in collecting conducted emission data is a spectrum analyzer Peak
detector mode pre-scanning the measurement frequency range. Significent Peaks are
then marked. and then Qusia Peak Detector mode remeasured

d) If Peak value comply with QP limit Below 1GHz.The EUT deemed to comply with
QP limit. But the Peak value and average value both need to comply with applicable
limit above 1GHz.

e) For the actual test configuration, please see the test setup photo.
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3.4. Test Equipment Setting For emission test.

9KHz~150KHz RBW 200Hz VBWI1KHz

150KHz~30MHz RBW 9KHz VBW 30KHz
30MHz~1GHz RBW 120KHz VBW 300KHz
Above 1GHz RBW IMHz VBW 3MHz

3.5. Test Condition

Continual Transmitting in maximum power(The new battery be used during Test)

3.6. Test Result

We have scanned the 10th harmonic from 9KHz to the EUT.
Detailed information please see the following page.

From 9KHz to 30MHz: Conclusion: PASS

Note: The amplitude of spurious emissions which are
attenuated by more than 20dB below the permissible value has
no need to be reported.

Notes: 1 --Means other frequency and mode comply with standard requirements and at

least have 20dB margin.
Correct Factor=Cable Loss+Antenna Factor-Amplifier Gain

Measurement Result=Reading + Correct Factor
Margin=Measurement Result-Limit

2 —Spectrum setting:
a. Peak setting 30MHz-1GHz, RBW=100KHz, VBW=300KHz.
3- PK measure result values is less than the AVG limit values, so AV measure

result values test not applicable.
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Shenzhen Alpha Product Testing Co. Ltd

Building B. East Area of Nanchang Second Industrial Zone
Gushu Znd Road. Bao'an District, Shenzhen 518126, P R China
Tel +86-755-28766001 FAX: +86-T55-86375565

VWebsite http (www a-labcn Email senice@a-lab cn

Data: 9 File: D:\REPORT DATA'G\GONSINZJ-WS.EMGE (14)

8ULE}\.'E.'I {dBuVim} Date: 2015-11-14 Time: 13:54:41

60

50 EN 55022 CLASS B

I

40

ma
5%}

1 Y BT S

30
20

10

030 50 100 200 500 1000
Frequency (MHz)

Cendicicn : EN 55022 CLASS B 3m POL: VERIICLL
EUI
Model Mo : ZJ-W5

5¥.02 30.00 0.42 32,37

50 29.39 0.38 35.23

51 28.14 0.55 35.34

T4 >7T 110 0. &= a3 =

44,64 24.80 1.18 42,10 47.00 -4.90 Peak
Remark: Level = Read Level + Antemns Factor — Freemp Factor + Cable Loas
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Shenzhen Alpha Product Testing Co. Ltd

Building B. East Area of Manchang Secend Industrial Zone
Gushu 2nd Road. Baoan District, Shenzhen 518126, P R China
Tel +86-755-29766001 FAX. +86-755-86375565

Website http ('www a-lab cn Email servicei@a-lab cn

Data: 10 File: D/REPORT DATAG\GONSINIZJ-WS.EME (14)
8Gl_ewel {dBuVim} Date: 2015-11-14 Time: 13:56:21
70
G0
L EN 55022 CLASS B
40 - 5
i s
,hhi\r
30 1T
20 e TR TR -
10
030 50 100 200 500 1000
Frequency (MHz)
Conditien : EN 55022 CLASS B 3m POL: HORIZONTAL
EUT
Model No : ZJ-W3
Limit Masrgin Remark

1 14 259,359 34.31 =5 6%
2 17 29.08 34.86 -5.14
g2 28,51 35.55 -4.45
: 27,10 60. 95
24,80 3 g 47.00 -8.22 Peak
Remark: Level = Read Level + Antenna Factor — Preemp Factor + Cable Loss
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Shenzhen Alpha Product Testing Co. Ltd

Building B. East Area of Nanchang Second Industrial Zone
Gushu Znd Road. Bao'an District, Shenzhen 518126, P R China
Tel +86-755-28766001 FAX: +86-T55-86375565

VWebsite http (www a-labcn Email senice@a-lab cn

Data; 11 File: D:REPORT DATA\GIGON SINIZJ-WS.EMB (14)
gpLeve! ([dBuvim) Date: 2015-11-14 Time: 13:58:02
70 -
60
50 EN 55022 CLASS B

200
Frequency (MHz)

Cendicicn : EN 55022 CLASS B 3m POL: VERIICLL
EUI :
Model Mo : ZJ-W5

45.02 13.3% 30,83 0.10 31. L32
51.79 9.38 30.08 0.26 31 &6
50 13.77 29.39 0.38 35. =77
] 53.02 10.00 28.67 0,41 34. -5.24
21.24 24. 1 37, 47.00 -5.13 Peak
Remark: Level = Read Level + Antenna Factor — Fresmp Factor + Cable Loss
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Shenzhen Alpha Product Testing Co. Ltd

Building B. East Area of Nanchang Second Industrial Zone
Gushu Znd Road. Bao'an District, Shenzhen 518126, P R China
Tel +86-755-28766001 FAX: +86-T55-86375565

VWebsite http (www a-labcn Email senice@a-lab cn

Data: 12 File: D:\REPORT DATAIGWGONSINZJ-WS.EME (14)
8ULE}\.'eI {dBuVim}) Date: 2015-11-14 Time: 14:01:14
70
60 2
b EN 55022 CLASS B
ot
bt
030 50 100 200 500 1000
Frequency (MHz)
Cendicicn : EN 55022 CLASS B 3m POL: HORIZONTAT
EUI
Model Mo : ZJ-W5
Limit Margin Remark

.63 11. 28,85 0.41 32.87 =313
5 13 258.39 0.38 34.31 -5.69
.54 12, 29.08 0.52 35.88 -4.14
37 10.0 28.51 0,862 35.55 -4.45
21.23 24,83 1 3760 47.00 -3.40 Peak
Remark: Level = Read Level + Antenna Factor — Fresmp Factor + Cable Loss
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Shenzhen Alpha Product Testing Co. Ltd

Building B. East Area of Nanchang Second Industrial Zone
Gushu Znd Road. Bao'an District, Shenzhen 518126, P R China
Tel +86-755-28766001 FAX: +86-T55-86375565

VWebsite http (www a-labcn Email senice@a-lab cn

Data: 13 File: D:REPORT DATA\GIGON SINIZJ-WS.EMB (14)
gpLeve! ([dBuVim) Date: 2015-11-14 Time: 14:04:27
70
60
50 EN 55022 CLASS B

030 50 100 200 500 1000
Frequency (MHz)
Cendicicn : EN 55022 CLASS B 3m POL: VERIICLL
EUI :
Model Mo : ZJ-W5

B 3.38 30,08 a
2 10.93 30.00 0.
3 13.77 29.39 [0
4 =5 ] 28.14 a
a 2E:37 24.98 1
Remark: Level = Read Level + Antenna Factor — Fresmp Factor + Cable Loss



Page 19 of 39 Report No.: T1851674 01

Shenzhen Alpha Product Testing Co. Ltd

Building B. East Area of Nanchang Second Industrial Zone
Gushu Znd Road. Bao'an District, Shenzhen 518126, P R China
Tel +86-755-28766001 FAX: +86-T55-86375565

VWebsite http (www a-labcn Email senice@a-lab cn

Data: 14 File: D:\REPORT DATAIGWGONSINZJ-WS.EME (14)
8ULE}\.'eI {dBuVim}) Date: 2015-11-14 Time: 14:06:45
70
60 5
b EN 55022 CLASS B
40 T T T Bt
y @8
e
30
20
10
030 50 100 200 500 1000
Frequency (MHz)
Cendicicn : EN 55022 CLASS B 3m POL: HORIZONTAT
EUI
Model Mo : ZJ-W5
Limit Margin Remark

3.7 23, 34.31 —5.69
13:58& 28, 34.57 -5.43
12.88 23 3 -5.14
10.24 28 35.4 -4,58
2137 24. 8.7 47.00 -B8.83
Remark: Level = Read Level + Antenna Factor — Fresmp Factor + Cable Loss
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Radiated Emissions Result of Inside band

EUT Base Station Unit Model Name ZJ-W5
Temperature | 25°C Relative 56%
Humidity
Pressure 960hPa Test voltage AC 120V/60Hz
Test Mode TX CHO Test by Eric
Channel (428MHz Below 1GHz)
Fre. [Plority| Reading Antenna | Cable | Amplifier | Correct | Measure Limit Margin
dBuV Factor | Loss Gain Factor Result dBuV/m dB
MHz | H/V dB dB dB dB dBuV/m
428 H [71.94 (PK)| 1543 0.68 | 27.10 | -10.99 60.59  80.63 (PK)| -20.04
- H - - - - - - - -
428 V 7487 (PK)| 1543 0.68 27.1 -10.99 63.88  80.63 (PK)| -16.75
- \Y - - - - - - - -
EUT Base Station Unit Model Name ZJ-W5
Temperature | 25°C Relative 56%
Humidity
Pressure 960hPa Test voltage AC 120V/60Hz
Test Mode TX CHI2 Test by Eric
Channel (434MHz Below 1GHz)
Fre. |Plority| Reading Antenna | Cable | Amplifier | Correct | Measure Limit Margin
dBuV Factor | Loss Gain Factor Result dBuV/m dB
MHz | H/V dB dB dB dB dBuV/m
434 H [70.33 (PK)| 15.58 0.67 | 27.22 |-10.97 59.36  80.83 (PK)| -21.47
- H - - - - - - - -
434 V [76.29 (PK)| 15.58 0.67 | 27.22 |-10.97 6532 80.83 (PK)| -15.51
- \Y4 - - - - - - - -
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EUT Base Station Unit Model Name Z7J-W5
Temperature | 25°C Relative 56%
Humidity
Pressure 960hPa Test voltage AC 120V/60Hz
Test Mode TX CH23 Test by Eric
Channel (439.5MHz Below 1GHz)
Fre. |Plority| Reading Antenna | Cable | Amplifier | Correct | Measure Limit Margin
dBuV Factor Loss Gain Factor Result dBuV/m dB
MHz | H/V dB dB dB dB dBuV/m
4395\ H [68.07 (PK)| 15.72 | 0.83 | 27.36 | -10.81 57.26  81.01 (PK)| -23.75
- H - - - - - - - -
4395\ V [72.13 (PK)| 15.72 | 0.83 | 27.36 | -10.81 61.32  81.01 (PK)| -19.69
- \Y - - - - - - - -
EUT Base Station Unit Model Name ZJ-W5
Temperature | 25°C Relative Humidity | 56%
Pressure 960hPa Test voltage AC 120V/60Hz
Test Mode TX CHO Test by Eric
Channel (428MHz Above 1GHz)
Freq. |Ant. Pol| Peak AV  [Ant./CL Peak Margin
. . Actual Fs e
(MHz) H/V Reading | Reading CF Limit (dB) Remark
Peak
@BuV) | @BWY) | @B) | gpavin | (@BuVM)
1284 AV 52.32 — -10.84 43.22 74.00 -30.78 Peak
-- AV -- — -- -- - -- -
1284 H 51.74 — -10.84 42.61 74.00 -31.39 Peak
-- H -- — -- - - -- -
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EUT Base Station Unit Model Name ZJ-W5
Temperature | 25°C Relative Humidity | 56%
Pressure 960hPa Test voltage AC 120V/60Hz
Test Mode TX CHI2 Test by Eric
Channel (434MHz Above 1GHz)
Freq. Ant. Pol| Peak AV  |Ant. /CL| Peak Margin
. . Actual Fs .
(MHz) H/V Reading | Reading CF Limit (dB) Remark
Peak
(dBuV) | (@BuV) | (4B ' dBl‘:i‘, . (dBuV/m)
1302 AV 53.04 — -10.64 4221 74.00 -31.79 Peak
-- \Y4 -- — -- -- - -- -
1302 H 51.74 — |-10.64 42.11 74.00 -31.56 Peak
-- H -- — -- - - -- -
EUT Base Station Unit Model Name ZJ-W5
Temperature | 25°C Relative Humidity | 56%
Pressure 960hPa Test voltage AC 120V/60Hz
Test Mode TX CH23 Test by Eric
Channel (439.5MHz Above 1GHz)
Freq. |Ant. Pol| Peak AV  |Ant. /CLj Peak Margin
. . Actual Fs _
(MHz) H/V Reading | Reading CF Limit (dB) Remark
Peak
(dBuV) | (@BuV) | (4B ' dBl‘:i‘, - (dBuV/m)

1318.5 \V4 54.16 — -10.71 43.68 74.00 -30.32 Peak
-- \Y4 -- — -- -- - -- -
1318.5 H 52.83 — |-10.71 4091 74.00 -33.09 Peak
-- H -- — -- - - -- -
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4. POWER LINE CONDUCTED EMISSION

4.1. Conducted Emission Limits(15.209)

Frequency Limits dB(uV)

MHz Quasi-peak Level Average Level
0.15-0.50 66 -56* 56 - 46*
0.50 -5.00 56 46
5.00 -30.00 60 50

Notes: 1. *Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.The limit decreases in line with the logarithm of the frequency in the rang of
0.15 to 0.50 MHz.

4.2. Test Setup

> Wert. reference plane

N

Q / EMI receiver
™~

N HHHH

~ © ©
3 40em 4

:\f— Rt *"'W‘P -
>~ A | [

™

~J

:‘j\ b B0cm

™~

\\"\., i

NEE« O{ o

e

LISN Referance ground plane
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4.3. Test Procedure

The EUT is put on the plane 0.8m high above the ground by insulating support
and is connected to the power mains through a line impedance stabilization
network (L.I.S.N.). This provides a 50ohm coupling impedance for the EUT
system. Please refer the block diagram of the test setup and photographs. Both
sides of AC lines are checked to find out the maximum conducted emission. In
order to find the maximum emission levels, the relative positions of equipment
and all of the interface cables shall be changed according to ANSI C63.4-2003 on
Conducted Emission Measurement.

The bandwidth of test receiver (R & S ESCS30) is set at 9 kHz.

4.4. Test Results

Conclusion: PASS
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Shenzhen Alpha Product Testing Co., Ltd.

Building B, East Area of Manchang Second Industrial Zene,
Gushu 2nd Road, Baoan District, Shenzhen 518128, P.R. China
Tel: +B86-755-29766001 FAX: +86-7 6375565
Wehbsite: hitp:/'www.a-lab.cn Email: service@a-lab.cn

Data: 1 File: EATEST REPORT\GIGONSINZJ-WS.ENE (4)
BGLE}\.’E}I (dBuV) Date: 2015-11-15 Time; 0&:54:58
70
FCCPART15BQP
60 |
50 FCC PART15B AV
2 |
40 3
| 4
b :
304t 7 I |
L '\, -;"v‘.‘,_
L
g v.,,__‘JL_h
20 | .,wf i
; (i
| Lo N
10 i T -
0
) LI 5 1 2 B 10 20 30
Frequency (MHz)
Condicion 15 B QP BOL: NEUTRRL Temp:24 C Hum:56 %
EUI -
Mndel No i ZJ-W5
: TH model
- 120W/60Hz
>
Ttem Freg Read LISH  Attenuator Cghle ILevel Limit Renark
Factor Factor Lose
MHZ dBuV dB 4B dB dBuV  dB
1 0153 42. 0.03 -9.52 0,10 52.44 &5,
2 0.199 38, 0.03 =9.52 0.10 46.08 &3. Pezl
i 0.538 26, 0.03 9,59 0.10 36.05 58 Eeak
4 D. 453 Pl .04 -9.4a3 0.10 33.17 56 Peak
5 R 17 0,08 -9,87 a,12 27.65 56 Eeak
& 22.063 20 0.39 =-3,81 0.39 31.42 @&0. Peak
Level = Bead + LISN Factor - Attenvator Factor + {able lcss
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Shenzhen Alpha Product Testing Co., Ltd.

Building B, East Area of Manchang Second Industrial Zene,
Gushu 2nd Road, Baoan District, Shenzhen 518128, P.R. China
Tel: +B86-755-29766001 FAX: +86-755-86375565

Wehbsite: hitp:/'www.a-lab.cn Email: service@a-lab.cn

Data: 3 File: EATEST REPORTIGIGONSINZJ-WS.EME (4)
ggLeve! (dBuV) Date; 2015-11-15 Time: 08:56:12
70
FCC PART15B QP
B0 |
1 25
- I I I _ | FCC PART 15 B AV

40

30

20

10

30
Condicion + FCC PRRT"15 B QP POL: LINE Temp:24 Hum:56 %
EUI -
Mndel No i ZJ-W5

: TH model

LC 120WV/60Hz

Tcem Freg Read LISH Attenuator  Czble Lewvel Limit Margin Remark
Factor Factor Lose
dBu¥ dB dB dB dBuV dBuWV dBu¥
1 41.40 0.03 -9.52 0,10 €5.74 -14.869 Pe
2 34.22 0.03 =9.52 0.18 62.681 -1E.74 Pe
i 2310 0.04 -9.63 0.10 56.00 -23.13 Ee
4 14.89 0.08 -9.95 i 56.00 -29.19 Pe
5 14,45 0,12 =8,97 0,14 4.8 €0.00 -35.12 Pe
[ 21.13 0.39 =-3,81 0.39 1.72 &0. 28 B
Remarks: Level = Read + LISN Factor - Attenuvator Factor + Cable loas
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5. Occupied bandwidth

5.1. Test limit

Please refer section15.231
According t0§15.231(C), The bandwidth of the emission shall be no wider than 0.25%
of the center frequency for devices operating above 70MHz and below 900MHz.

5.2. Method of measurement

a)The bandwidth is measured at an amplitude level reduced 20dB from the reference
level. The reference level is the level of the highest amplitude signal observed
from the transmitter at the fundamental frequency. Once the reference level is
established, the equipment is conditioned with typical modulating signal to
produce the worst-case (i.e. the widest) bandwidth.

b)The test receiver RBW set 30KHz,VBW set 30KHz,Sweep time set auto.

5.3. Test Setup

Spectrum
EUT Analyzer

5.4. Test Results

EUT: Base Station Unit

M/N: ZJ-W5

Test Mode: Keeping TX mode

Test date: 2015-11-16  [Test site: RF site Tested by: Eric

Mode F1ed 1) )dB Bandwidth (KHz)|  Limit (kHz) | Conclusion
(MHz)
428 156.2 / PASS

FHSS(FSK)| 434 175.2 / PASS

439.5 179.4 / PASS
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Aéilenl Spectrum Analyzer - Occupied BW

| SEMSEINT] | ALIGNAUTO |
Center Freq 428.000000 MHz Center Freq: 428.000000 MHz Radio Std: None Frequency
) Trig: Free Run Avg|Hold:>1010
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref 10.00 dBm

Center 428NMHz
#Res BW 30 kHz #VBW 30 kHz

Occupied Bandwidth Total Power 4.88 dBm —
req Offs
190.59 kHz i

Transmit Freq Error -61.728 kHz OBW Power 99.00 %
x dB Bandwidth 156.2 kHz x dB -20.00 dB

MSG [fg sTaTuS

Agilent Spectrum Analyzer - Occupied BW
| SENSEINT] | ALIGNAUTO |
Center Freq 434.000000 MHz Center Fre: 434.000000 MHz Radio 5td: None Frequency
) Trig: Free Run Avg|Hold:>1010
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref 10.00 dBm

#VBW 30 kHz

Occupied Bandwidth Total Power 5.78 dBm —
req Offs
178.14 kHz 0Hz

Transmit Freq Error 50.060 kHz OBW Power 99.00 %
x dB Bandwidth 175.2 kHz x dB -20.00 dB

MSG [fg sTaTuS
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Agilent Spectrum Analyzer - Occupied BW

| SEMSE:INT | ALIGNAUTO |
Center Freq 439.500000 MHz Center Freq: 439.500000 MHz Radie Std: None Frequency
) Trig: Free Run Avg|Hold:>1010
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref 10.00 dBm

#VBW 30 kHz

Occupied Bandwidth Total Power 5.30 dBm —
req Offs
180.68 kHz i

Transmit Freq Error 52.184 kHz OBW Power 99.00 %
x dB Bandwidth 179.4 kHz x dB -20.00 dB

MSG [fg sTaTuS
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6. Transmission time

6.1. Test limit

Please refer section15.231

According to §15.231(a)(1), A manually operated transmitter shall employ a switch that will
automatically deactivate the transmitter within not more than 5 seconds of being released.

According to §15.231(a)(2), A transmitter sctivated automatically shall cease transmission
within 5 seconds after activation.

6.2. Method of measurement

6.2.1. Place the EUT on the table and set it in transmitting mode.

6.2.2. Remove the antenna from the EUT and then connect a low loss RF cable from the
antenna port to the spectrum analyzer.

6.2.3. Set spectrum analyzer Center=434MHz, Span = 0MHz, Sweep = 200ms.

6.2.4. Set the spectrum analyzer as RBW, VBW=1MHz,

6.2.5. Max hold, view and count how many channel in the band.

6.3. Test Setup

.| Spectrum
EUT Analyzer
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6.4. Test Results

EUT: Base Station Unit

M/N: ZJ-W5

Test Mode: Keeping TX mode

Test date: 2015-11-16

Test site: RF site

Tested by: Eric

Mode (II\:/IrIiI(l) Test Result(s) Limit (s) Conclusion
FSK 434 3.02 <35s PASS

Aéilenl Spectrum Analyzer - Swept SA

Marker 1 A3.02s

| SENSEINT] I ALIGNAUTO

Avg Type: Log-Pwr

PNO: Fast (4 T1rig:FreeRun Avg|Hold:>100/100

IFGain:Low © Atten: 20 dB

Ref 10.00 dBm

Center 434.000000 MHz
Res BW 1.0 MHz

#VBW 1.0 MHz Sweep 10s (1001 pts)

MSG E STATUS

AMKr1 3.02s
-0.039 dB

Span 0 Hz

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl
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7. Antenna Requirement

7.1. Standard Requirement

An intentional radiator shall be designed to ensure that no antenna other than that
furnished by the responsible party shall be used with the device. The use of a
permanently attached antenna or of an antenna that uses a unique coupling to the
intentional radiator shall be considered sufficient to comply with the provisions of
this Section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical
connector is prohibited.

7.2. Antenna Connected Construction

External antenna with reverse polarity non-standard antenna port ,antenna gain is 5.5 dBi

7.3. Result

The EUT antenna is External antenna. It comply with the standard requirement.
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8. Test setup photo

Photos of Radiated emission
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Photos of Conducted Emission test
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9. Photos of EUT
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